Pennsylvania
Department of
Environmental Protection

e

=

Southcentral Regional Office
CLEAN WATER PROGRAM

licati |
Appleanen Type - Rencwal NPDES PERMIT EACT SHEET
Facility Type _Municipal INDIVIDUAL SEWAGE
Major / Minor Minor

Application No. PA0070271
APS ID 275435
Authorization ID 1477580

Applicant and Facility Information

Maidencreek Township Authority Berks
County

1A Quarry Road
Blandon, PA 19510
Patrick Donovan
(610) 926-4173

Applicant Name Facility Name

Applicant Address Facility Address

Applicant Contact Facility Contact

Applicant Phone Facility Phone

Client ID 87676 Site ID

Ch 94 Load Status Not Overloaded Municipality
Connection Status No Limitations County

Date Application Received March 18, 2024 EPA Waived?
Date Application Accepted March 28, 2024 If No, Reason

Purpose of Application NPDES Renewal Permit

Maidencreek Township STP

81 Willow Creek Road

Ontelaunee Twp, PA 19605

Russell Stoudt

(610) 621-0757

445512

Maidencreek Township

Berks

Yes

Summary of Review

System Design Engineers, Inc., on behalf of the Maidencreek Township Authority (Authority/Permittee), applied to the
Pennsylvania Department of Environmental Protection (DEP) for issuance of the NPDES permit. The permit was reissued
on September 20, 2019, and became effective on October 1, 2019. The permit expired on September 30, 2024, and the

permit has been administratively extended since that time.

The facility is a minor sewage facility that serves 82.5% from Maidencreek Township and 17.5% from Ontelaunee Township.
The facility’s annual average design flow is 0.8 million gallons per day (MGD), and the hydraulic design capacity is 1.0 MGD.
The organic design capacity is 1,834 Ibs BODs/day. The facility has two outfalls (# 001 & # 002).

The Water Quality Management (WQM) Permit No. 0600404 was issued on 7/26/2000, and 0600404 amendment was
issued on 8/22/2005. The WQM No. 0607402 was issued on 8/16/2007, 0607402 A-1 amendment was issued on 7/16/2014,

and 0607402 A-2 amendment was issued on 5/23/2016.

Sludge use and disposal description and location(s): N/A because sludge is hauled by Rinehart’s Sanitation Services, Inc.

DRBC Docket No. D-2000-028 CP-4 will expire on September 30, 2029, see copy in this fact sheet pages 27-32.

Changes from the previous permit:
Outfall # 001: -

The E. Coli monitoring and report requirements will add to the proposed permit.

- Total Zinc monitoring and report requirements is added in the proposed permit.

Based on the review outline in this fact sheet, it is recommended that the permit be drafted and publish in the Pennsylvania

Bulletin for public comments for 30 days.

Approve Deny Signatures Date
X Hilaryle
Hilary H. Le / Environmental Engineering Specialist January 24, 2025
X Maria D. Bebenek for
Daniel W. Martin, P.E. / Environmental Engineer Manager January 27, 2025




NPDES Permit Fact Sheet
Maidencreek Township STP

NPDES Permit No. PA0070271

Discharge, Receiving Waters and Water Supply Information

Outfall No. 001 Design Flow (MGD) 0.8

Latitude 40° 25' 46.00" Longitude -75°55' 15.00"
Quad Name Temple Quad Code

Wastewater Description:  Sewage Effluent

Receiving Waters _ Willow Creek (CWF) Stream Code 01986

NHD Com ID 133228672 RMI 1.21

Drainage Area 20.8 mi.? Yield (cfs/mi?) See comments below
Q7-10 Flow (cfs) See comments below Q7-10 Basis USGS StreamStats
Elevation (ft) 280 Slope (ft/ft)

Watershed No. 3-B Chapter 93 Class. CWF

Existing Use Existing Use Qualifier

Exceptions to Use Exceptions to Criteria

Assessment Status Impaired

Cause(s) of Impairment Flow Regime Modification, Nutrients, Pathogens

Source(s) of Impairment Industrial Point Source Discharge, Source Unknown

TMDL Status Name

Nearest Downstream Public Water Supply Intake Pottstown Borough Authority, Montgomery County

PWS Waters Schuylkill River Flow at Intake (cfs)

PWS RMI Approximate 57 miles Distance from Outfall (mi)  Approximate 31.4 miles

Changes Since Last Permit Issuance:

Drainage Area
The discharge is to Willow Creek at RMI 1.21 miles. A drainage area upstream of the point of discharge is estimated to be
20.8 sg.mi., according to USGS StreamStats available at https://streamstats.usgs.gov/ss/.

Streamflow

USGS StreamStats produced a 12.0 cfs Q7-10 at the point of discharge. However, the estimated drainage area used in
regression equations to calculate this Q7-10 is lower than the minimum required value to accurately calculate the Q7-.10. As
aresult, USGS gage station No. 01470756 on Maiden Creek at Virginville, PA is used to calculate the Q7-10 as follows:

Low Flow Yield = Q7-10gage / Drainage Areagage = 16.3 cfs / 158 sq.mi = 0.103 cfs/sq.mi.
Q7-10site = Low Flow Yield * Drainage Areasite = 0.103 cfs/sq.mi * 20.8 sqg.mi = 2.08 cfs
Qz010 = 1.36 * 2.08 cfs = 2.83 cfs
Q110 =0.64 * 2.08 cfs = 1.33 cfs

Willow Creek

Under 25 Pa Code §93.9f, the Willow Creek basin from Source to a point upstream of T 708 Bridge at 40°25'39.2"N;
75°55'26.3"W is designated as Cold Water and Migratory Fishes. The designated use of Willow Creek changes
downstream of the discharge to High-Quality Cold- Water Fishes (HQ-CWF) and is also classified as a designated Class
A Wild Trout stream at this point.

Willow Creek in the vicinity of the facility is impaired due to flow alterations, nutrients, and pathogens. Additionally, Willow
Creek is also impaired by agriculture and municipal and industrial discharges. Therefore, a limit for phosphorus was
applied to the discharge in accordance with 25 Pa. Code § 96.5(c). There is currently no total maximum daily load (TMDL)
for Willow Creek; however, a TMDL is scheduled to be completed in the future on a date that is to be determined.


https://streamstats.usgs.gov/ss/

NPDES Permit Fact Sheet NPDES Permit No. PA0070271
Maidencreek Township STP

Public Water Supply Intake

The nearest downstream water supply intake is Pottstown Borough Authority, Montgomery County located on Schuyilkill
River approximately 31.4 miles downstream of this discharge. Given its distance, the discharge is not expected to affect
the water supply.

Discharge, Receiving Waters and Water Supply Information

Outfall No. 002 Design Flow (MGD) 0
Latitude 40° 25' 46.00" Longitude -75° 55' 15.00"
Quad Name Temple Quad Code

Wastewater Description:  Pumped groundwater from treatment unit area

Receiving Waters ~ Willow Creek (CWF) Stream Code 01986
NHD Com ID 133228672 RMI 1.15
Drainage Area Yield (cfs/mi2)

Q7-10 Flow (cfs) Q7-10 Basis

Elevation (ft) Slope (ft/ft)

Watershed No. 3-B Chapter 93 Class. CWF
Existing Use Existing Use Qualifier
Exceptions to Use Exceptions to Criteria
Assessment Status Impaired

Cause(s) of Impairment Flow Regime Modification, Nutrients, Pathogens

Source(s) of Impairment Industrial Point Source Discharge, Source Unknown

TMDL Status Name

Nearest Downstream Public Water Supply Intake

PWS Waters Flow at Intake (cfs)

PWS RMI Distance from Outfall (mi)

Changes Since Last Permit Issuance:

Other Comments: Outfall 002 discharges to a wetland area. Per the flow schematic provided in the application (see
picture below). The application indicates that, “Outfall 002 is used when groundwater levels at the plant rise.”



NPDES Permit Fact Sheet
Maidencreek Township STP

NPDES Permit No. PA0070271

|
INFLUENT FLOW
1 8 MGD

COAGULANT &

—— \

BUILDING

| :

|

il ‘1 ==
OQQL = w.

- | &~ _BLOWER AR -

J
NPDES-OQUTFALL .002
AVERAGE EFFLUENT FLOW- 1.58MGD (SEASONALLY)

WETLAND AREA

|. Y ); COMMINUTORS /pOLWER BECTIoN
5 l _J]

|SOUIDS DISPOSAL
TO LANDFILL

DRYING
BEDS

Sl

r |

WASTE ACTIVATED SLUDCE

i R [

SLUDGE THICKENING
| AND AEROBIC DIGESTION |

: OXIDATION DITCH ) | |=-
\ S i / ]
N |
- - ™ [ stubce L
=
. MIXED 7
(A JuQuor “
» RN = | =
{ | o
\ |2
X | [ < | | 2
5 IS D) |&
CLARFFIER ' \ CLARIFER / [
NO.! NO.2 _/ =
i ‘ '
RECEIVING | i '
STREAM gf v o B . : >
/ 18" UV | eFrLuent j i ] N B 1
& | DISINFECTION[ L
SUMP [ =g ]
g 1 MANHOLE
NPDES SLUDGE
\ OUTFALL .00t | PUMP STATION
—| P ]
CONTROL [ ’

DATE: MARCH 2005 MADENCREEK TOWNSHI® AUTHORITY

MAIDENCREEK TOWNSHIP
SEWAGE TREATMENT PLANT

FLOW SCHEMATIC

DRAWN BY: SMH MAIDEN CREEK S.TP

CHECKED BY: JS MTA SCHEM. dwg

APPROVED BY. GU NPDES ] |

Fa

Ze

Systems Design Engineering. Jne.

Treatment Facility Summary

Treatment Facility Name: Maidencreek Township STP

WQM Permit No.

Issuance Date

(Ibs/day)

Load Status

Biosolids Treatment

0607402 A-2 5/23/2016
0607402 A-1 7/16/2014
0607402 8/16/2007
0600404 A-1 8/22/2005
0600404 7/26/2000

Degree of Avg Annual

Waste Type Treatment Process Type Disinfection Flow (MGD)

Secondary With
Sewage Ammonia Reduction Oxidation Ditch Ultraviolet 0.8
Hydraulic Capacity Organic Capacity Biosolids

Use/Disposal

(MGD)
1

1,834

Not Overloaded

Aerobic Digestion

Land Application




NPDES Permit Fact Sheet NPDES Permit No. PA0070271
Maidencreek Township STP

Other Comments:

The WWTP train after construction will be as follows:

1.) fine screen; 2.) oxidation ditch; 3.) two 45-ft diameter final clarifiers; 4.) ultraviolet (UV) disinfection; 5.) sludge pump
station; 6.) aerobic digester/holding tanks; and 7.) sludge thickening.

Chemical used:
The system incorporates chemical addition in the form of aluminum sulfate (for phosphorus removal).

Biosolids:
The total sewage sludge/biosolids production within the facility for the previous year was 171.15 dry tons.

Industrial/Commercial Users:
The permit application indicated there is no industrial/commercial contributor to the treatment plant.

Compliance History

Summary of DMRs: DMRs reported last 12 months are summarized in the next page.

Summary of Inspections: | 7/10/2023: Mr. Buss, DEP WQS, conducted an incident inspection. There were violations
noted during inspection. DEP’s recommendations: 1. Please submit a 5-day report
summarizing the incident. 2. Discuss process changes such as installation of UV units or
chlorine disinfection systems with DEP permitting staff. 3. Provide updates to DEP as site
conditions change.

Other Comments: There are no open violations associated with the permittee or the facility.

Other Comments:



NPDES Permit Fact Sheet NPDES Permit No. PA0070271

Maidencreek Township STP

| Compliance History

DMR Data for Outfall 001 (from December 1, 2023 to November 30, 2024)

Parameter

NOV-24

OCT-24

SEP-24

AUG-24

JUL-24

JUN-24

MAY-24

APR-24

MAR-24

FEB-24

JAN-24

DEC-23

Flow (MGD)
Average Monthly

0.414

0.355

0.399

0.467

0.432

0.417

0.489

0.763

0.795

0.523

0.971

0.920

Flow (MGD)
Daily Maximum

0.648

0.415

0.621

0.841

0.681

0.688

0.632

1.889

1.547

0.692

1.913

1.811

pH (S.U.)
Instantaneous
Minimum

7.0

6.9

6.9

6.9

7.0

7.0

7.0

6.8

7.1

6.7

6.8

6.5

pH (S.U.)
Instantaneous
Maximum

7.3

7.4

7.3

7.5

7.6

7.4

7.3

7.3

7.5

7.4

7.2

7.1

DO (mg/L)
Instantaneous
Minimum

6.4

6.1

6.1

6.1

6.3

6.2

6.2

6.6

6.5

7.0

6.6

7.1

CBODS5 (Ibs/day)
Average Monthly

7.89

11

30.86

31.06

1541

33.72

42.20

CBODS5 (Ibs/day)
Weekly Average

10.43

18

12

18

77.20

42.43

30.60

45.89

53.64

CBODS5 (mg/L)
Average Monthly

2.0

<2.0

2.1

<20

<20

<20

3.0

3.0

5.0

4.0

4.0

4.0

CBODS5 (mg/L)
Weekly Average

2.0

<2.0

2.3

4.0

<20

<20

5.0

5.0

6.0

4.0

6.0

4.0

BODS (Ibs/day)
Raw Sewage Influent
Average Monthly

2005

429

636

654

801

827

597

1227

905

870

1041

1067

BODS5 (mg/L)
Raw Sewage Influent
Average Monthly

566.3

150.0

202.75

193.5

220.40

237.25

151.76

1315

134.3

192.5

145.0

137.5

TSS (Ibs/day)
Average Monthly

10

10

21

12

10

51

34

17

55

54

TSS (Ibs/day)
Raw Sewage Influent
Average Monthly

1350

216

828

452

577

636

329

856

556

534

693

816

TSS (Ibs/day)
Weekly Average

22

14

13

45

23

15

32

173

39

33

101

77

TSS (mg/L)
Average Monthly

3.0

4.0

3.0

6.0

3.0

3.0

3.0

4.0

5.0

4.0

6.0

5.0




NPDES Permit Fact Sheet NPDES Permit No. PA0070271
Maidencreek Township STP

TSS (mg/L)
Raw Sewage Influent
Average Monthly 360.5 75.8 262.8 138.0 160.0 181.5 84.2 113.0 82.3 122.0 92.0 98.5

TSS (mg/L)
Weekly Average 5.0 5.0 4.0 9.0 6.0 5.0 8.0 11.0 6.0 7.0 9.0 8.0

Total Dissolved Solids
(mg/L)
Average Monthly 472.0 470.0 480.0 478.0 474.0 465.0 477.0 398.0 378.0 456.0 398.0 376.0

Total Dissolved Solids
(mg/L)

Instantaneous
Maximum 516.0 478.0 506.0 496.0 516.0 492.0 505.0 419.0 399.0 496.0 439.0 490.0

Fecal Coliform
(No0./200 ml)
Geometric Mean 3 3 23 24 30 7 5 5.0 4 4 4 24

Fecal Coliform
(No0./100 ml)

Instantaneous
Maximum 11 7 74 44 58 11 16 60.0 10 8 11 2900

UV Intensity (mW/cm?2)
Instantaneous
Minimum 5.7 5.7 5.7 6.6 9.9 9.9 10.1 10.3 10.6 10.8 11.1 11.4

UV Intensity (mW/cm?2)
Average Monthly 5.7 5.7 6.0 9.3 9.9 10.0 10.2 10.4 10.7 11.0 11.2 11.5

Ammonia (Ibs/day)
Average Monthly 0.3 0.2 0.2 15 0.2 0.2 0.2 6.8 4.1 1.0 8.3 17.6

Ammonia (mg/L)
Average Monthly 0.1 0.1 0.1 0.3 0.1 0.1 0.1 0.5 0.6 0.3 0.8 1.5

Total Phosphorus
(Ibs/day)
Average Monthly 2.8 0.2 0.5 2.2 25 0.5 0.6 1.0 8.6 3.1 2.2 34

Total Phosphorus
(mg/L)
Average Monthly 0.7 0.1 0.155 0.608 0.676 0.125 0.136 0.2 1.3 0.9 0.3 0.3

Total Phosphorus
(mg/L)
Instantaneous
Maximum 2.2 0.1 0.260 0.930 1.980 0.230 0.210 0.2 4.6 3.0 0.5 1.4

Total Copper (Ibs/day)
Average Monthly 0.019 0.010 0.009 0.012 0.011 0.013 0.009 0.020 0.023 0.013 0.029 0.039

Total Copper (mg/L)
Average Monthly 0.005 0.003 0.003 0.003 0.003 0.004 0.002 0.002 0.004 0.003 0.004 0.004




NPDES Permit Fact Sheet NPDES Permit No. PA0070271
Maidencreek Township STP

DMR Data for Outfall 002 (from December 1, 2023 to November 30, 2024)

Parameter NOV-24 | OCT-24 | SEP-24 | AUG-24 | JUL-24 JUN-24 | MAY-24 | APR-24 | MAR-24 | FEB-24 | JAN-24 | DEC-23
Flow (MGD)
Average Monthly 0.0004 0.002 0.011 0.103 0.050 0.075 0.386 0.736 0.806 0.864 0.720 0.351
Flow (MGD)
Daily Maximum 0.007 0.036 0.072 0.724 0.277 0.871 0.626 0.886 0.875 0.918 0.896 0.857
pH (S.U.)
Instantaneous
Minimum 7.2 7.1 7.1 7.0 7.0 7.0 7.0 6.9 7.1 6.9 7.0 6.9
pH (S.U.)
Instantaneous
Maximum 7.2 7.3 7.3 7.3 7.2 7.3 7.3 7.4 7.7 7.7 7.2 7.1
TSS (Ibs/day)
Average Monthly 0.003 0.03 0.09 3.4 2.1 1 3.2 6.1 6.7 7 6.0 2.9
TSS (Ibs/day)
Weekly Average 0.06 0.6 1 24.2 11.55 15 5 7.4 7 8 7.0 7
TSS (mg/L)
Average Monthly 1.0 2.0 1.0 4.0 5.0 2.0 1.0 1.0 1.0 1.0 1.0 1.0
TSS (mg/L)
Weekly Average 1.0 2.0 1.0 4.0 5.0 2.0 1.0 1.0 1.0 1.0 1.0 1.0
Fecal Coliform
(No./100 ml)
Daily Maximum 16 48 16 31 44 13 2 7.0 2 2 118 2
Total Nitrogen
(Ibs/day)
Daily Maximum 0.38 1.93 4 37.7 19.52 49 36 50.0 49 53 50 47
Total Nitrogen (mg/L)
Daily Maximum 6.49 6.42 6.27 6.25 8.45 6.71 6.85 6.76 6.76 6.91 6.63 6.60
Ammonia (Ibs/day)
Daily Maximum 0.001 0.01 0.01 0.12 0.05 0.15 0.1 0.1 0.1 0.2 0.15 0.1
Ammonia (mg/L)
Daily Maximum 0.02 0.02 0.02 0.02 0.02 0.02 0.02 0.02 0.02 0.02 0.02 0.02




NPDES Permit Fact Sheet
Maidencreek Township STP

NPDES Permit No. PA0070271

Existing Effluent Limitations and Monitoring Requirements

Outfall 001
Effluent Limitations Monitoring Requirements
Parameter Mass Units (Ibs/day) @ Concentrations (mg/L) Minimum @ | Required
Average Weekly Instantaneous Average Weekly Instant. Measurement Sample
Monthly Average Minimum Monthly Average Maximum Frequency Type
Report
Flow (MGD) Report Daily Max XXX XXX XXX XXX Continuous Measured
pH (S.U)) XXX XXX 6.0 XXX XXX 9.0 1/day Grab
D.O. XXX XXX 6.0 XXX XXX XXX 1/day Grab
Ultraviolet Light
Transmittance (%) XXX XXX Report Report XXX XXX 1/day Measured
CBODs 24-Hr
Oct 1 - Apr 30 93 133 XXX 14.0 20.0 28.0 1/week Composite
CBODs 24-Hr
May 1 - Sep 30 47 67 XXX 7.0 10.0 14.0 1/week Composite
BODs 24-Hr
Raw Sewage Influent Report XXX XXX Report XXX XXX 1/week Composite
TSS 24-Hr
Raw Sewage Influent Report XXX XXX Report XXX XXX 1/week Composite
24-Hr
TSS 67 100 XXX 10.0 15.0 20.0 l/week Composite
24-Hr
Total Dissolved Solids XXX XXX XXX 1,000 XXX 2,000 1/week Composite
Fecal Coliform (No./1200 ml) ,2000
Oct 1 - Apr 30 XXX XXX XXX Geo Mean XXX 10,000 1/week Grab
Fecal Coliform (No./100 ml) 200
May 1 - Sep 30 XXX XXX XXX Geo Mean XXX 1000 1/week Grab
Ammonia 24-Hr
Nov 1 - Apr 30 30 XXX XXX 4.5 XXX 9.0 1/week Composite